
MODEL G0644
15" OPEN-END

WIDE BELT SANDER
OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.





Table of Contents
SECTION 5: ACCESSORIES ......................... 26

SECTION 6: MAINTENANCE ......................... 27

SECTION 7: SERVICE ................................... 29

WARRANTY AND RETURNS ........................ 49

INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 7

SECTION 2: CIRCUIT REQUIREMENTS ...... 10

SECTION 3: SETUP ....................................... 11

SECTION 4: OPERATIONS ........................... 19



INTRODUCTION

Contact Info

Machine Description

Manual Accuracy

your machine may not exactly match the 
manual

www.grizzly.com



Figure 1. 

Basic Identification

A.
B.
C.
D.
E.
F.

G.
H.
I.
J.
K.

NOTICE
If you have never used this type of machine or equipment before, WE STRONGLY RECOMMEND 
that you read books, trade magazines, or get formal training before beginning any projects. 
Regardless of the content in this section, Grizzly Industrial will not be held liable for accidents 
caused by lack of training. 



Operation Control Identification

Figure 2. 

A.
B.
C.
D.
E.
F.
G.
H.

I.
J.
K.
L.
M.
N.
O.
P.



MACHINE DATA
SHEET

Customer Service #: (570) 546-9663 · To Order Call: (800) 523-4777 · Fax #: (800) 438-5901

MODEL G0644 15" 3 HP OPEN END WIDE-BELT SANDER
Product Dimensions:

Weight.............................................................................................................................................................. 418 lbs.
Length/Width/Height....................................................................................................................... 40 x 24 x 62-1/2 in.
Foot Print (Length/Width)................................................................................................................. 22-1/2 x 17-1/2 in.

Shipping Dimensions:

Carton #1
Type................................................................................................................................................... Cardboard
Content.................................................................................................................................................. Machine
Weight.................................................................................................................................................... 394 lbs.
Length/Width/Height................................................................................................................... 44 x 26 x 29 in.

Carton #2
Type................................................................................................................................................... Cardboard
Content...................................................................................................................................................... Stand
Weight...................................................................................................................................................... 66 lbs.
Length/Width/Height................................................................................................................... 24 x 19 x 27 in.

Electrical:

Switch........................................................................................... Magnetic Switch with Thermal Overload Protection
Switch Voltage...................................................................................................................................................... 220V
Cord Length...................................................................................................................................................... 6-1/2 ft.
Cord Gauge....................................................................................................................................................14 guage
Minimum Circuit Size........................................................................................................................................ 20 amp
Plug Included............................................................................................................................................................No

Motors:

Sanding Drum

Type.................................................................................................................. TEFC Capacitor Start Induction
Horsepower.................................................................................................................................................3 HP
Voltage........................................................................................................................................................220V
Prewired......................................................................................................................................................220V
Phase........................................................................................................................................................ Single
Amps.............................................................................................................................................................14A
Speed.................................................................................................................................................1725 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 1
Power Transfer ................................................................................................................................Direct Drive
Bearings.......................................................................................................................... Sealed and Lubricated

Machine Data Sheet

machine data sheet



Conveyor Feed

Type.................................................................................................................... Direct Current Variable Speed
Horsepower............................................................................................................................................1/10 HP
Voltage.................................................................................................................................................. 220VDC
Prewired................................................................................................................................................ 220VDC
Phase........................................................................................................................................................ Single
Amps...............................................................................................................................................................1A
Speed..............................................................................................................................................10 - 34 RPM
Cycle..........................................................................................................................................................60 Hz
Number Of Speeds........................................................................................................................................... 1
Power Transfer .....................................................................................................................................Gearbox
Bearings.......................................................................................................................... Sealed and Lubricated

Main Specifications:

Operation Information

No Of Sanding Heads....................................................................................................................................... 1
Maximum Board Width............................................................................................................................... 15 in.
Minimum Board Width.................................................................................................................................. 2 in.
Maximum Board Thickness.......................................................................................................................... 6 in.
Minimum Board Thickness........................................................................................................................ 1/4 in.
Minimum Board Length................................................................................................................................ 6 in.
Sanding Belt Speed............................................................................................................................1850 FPM
Sanding Drums Speed....................................................................................................................... 1850 FPM
Conveyor Feed Rate......................................................................................................................... 5 - 17 FPM
Sanding Belt Length................................................................................................................................... 48 in.
Sanding Belt Width.....................................................................................................................................16 in.

Drum Information

Infeed Sanding Drum Type..................................................................................................................... Rubber
Infeed Sanding Drum Size........................................................................................................................... 4 in.

Construction

Conveyor Belt Construction.................................................................................................Heavy-Duty Rubber
Body Construction.......................................................................................................................................Steel
Base Construction.......................................................................................................................................Steel
Paint............................................................................................................................................... Powder Coat

Other Related Information

Floor To Belt Height................................................................................................................................... 30 in.
Belt Tracking...................................................................................................................................... Pneumatic
Sanding Belt Tension......................................................................................................................... Pneumatic
No Of Pressure Rollers..................................................................................................................................... 2
Pressure Roller Type.................................................................................................................................. Steel
Pressure Roller Size..................................................................................................................................3/4 in.
Conveyor Belt Length.................................................................................................................................21 in.
Conveyor Belt Width...................................................................................................................................15 in.
Belt Roller Size.............................................................................................................................................4 in.
No Of Dust Ports............................................................................................................................................... 1
Dust Port Size.............................................................................................................................................. 4 in.
Air Requirement....................................................................................................................................... 57 PSI
Mobile Base............................................................................................................................ G7315Z, G8685Z

Other Specifications:

Country Of Origin ..............................................................................................................................................Taiwan
Warranty ............................................................................................................................................................ 1 Year
Serial Number Location .................................................................................................................... ID Label on Front
Assembly Time .................................................................................................................................................. 1 hour



Safety Instructions for Machinery

4. ALWAYS USE HEARING PROTECTION 
WHEN OPERATING MACHINERY.

5. WEAR PROPER APPAREL.

6. NEVER OPERATE MACHINERY WHEN 
TIRED OR UNDER THE INFLUENCE OF 
DRUGS OR ALCOHOL. 

1.  READ ENTIRE MANUAL BEFORE 
STARTING. 

2. ALWAYS USE ANSI APPROVED 
SAFETY GLASSES WHEN OPERATING 
MACHINERY. 

3. ALWAYS WEAR A NIOSH APPROVED 
RESPIRATOR WHEN OPERATING 
MACHINERY THAT PRODUCES DUST.

For Your Own Safety, Read Instruction 
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. This 
manual uses a series of symbols and signal words intended to convey the level of importance 
of the safety messages. The progression of symbols is described below. Remember that safety 
messages by themselves do not eliminate danger and are not a substitute for proper accident 
prevention measures.

Indicates a potentially hazardous situation which, if not avoided, 
MAY result in minor or moderate injury. It may also be used to alert 
against unsafe practices.

Indicates a potentially hazardous situation which, if not avoided, 
COULD result in death or serious injury.

Indicates an imminently hazardous situation which, if not avoided, 
WILL result in death or serious injury.

This symbol is used to alert the user to useful information about 
proper operation of the machine.NOTICE

Safety Instructions for Machinery

SECTION 1: SAFETY



7. ONLY ALLOW TRAINED AND PROP-
ERLY SUPERVISED PERSONNEL TO 
OPERATE MACHINERY.

8. KEEP CHILDREN/VISITORS AWAY. 

9. UNATTENDED OPERATION. 

OFF

10.  DO NOT USE IN DANGEROUS 
ENVIRONMENTS. 

11.  KEEP WORK AREA CLEAN AND WELL 
LIGHTED. 

12. USE A GROUNDED POWER SUPPLY  
RATED FOR THE MACHINE AMPERAGE. 

13. ALWAYS DISCONNECT FROM POWER 
SOURCE BEFORE SERVICING 
MACHINERY

14. MAINTAIN MACHINERY WITH CARE.

15.  MAKE SURE GUARDS ARE IN PLACE 
AND WORK CORRECTLY BEFORE 
USING MACHINERY.

Safety Instructions for Machinery
16.  REMOVE CHUCK KEYS OR ADJUSTING 

TOOLS.

17. DAMAGED MACHINERY.

18.  DO NOT FORCE MACHINERY.

19. SECURE WORKPIECE.

20. DO NOT OVERREACH.

21. MANY MACHINES CAN EJECT  
WORKPIECES TOWARD OPERATOR. 

22. STABLE MACHINE. 

23.  CERTAIN DUST MAY BE HAZARDOUS

24. EXPERIENCING DIFFICULTIES. 



No list of safety guidelines can be complete. Every shop environment is different. Always con-
sider safety first, as it applies to your individual working conditions. Use this and other machin-
ery with caution and respect. Failure to do so could result in serious personal injury, damage to 
equipment, or poor work results.

Safety Instructions for Wide Belt Sanders
1. READ THIS MANUAL.

2. KICKBACK. 

Until you have a clear understanding 
how kickback can occur when using this 
machine, DO NOT operate this sander!

3. WORKPIECE FEED RATE. 

4. AVOIDING ENTANGLEMENT. 

5. HAND PLACEMENT. 

6. UNATTENDED MACHINE. 

7. WORKPIECE QUANTITY. 

8. WORKPIECE INSPECTION. 

9. BODY PLACEMENT. 

10. WORKPIECE SIZE. 

11. POWER DISCONNECT. 

12. EXPERIENCING DIFFICULTY. 



220V Single-Phase 
Operation

Full Load Amperage Draw

Power Supply Circuit Requirements

If you are unsure about 
the wiring codes in your area or you plan to 
connect your machine to a shared circuit, con-
sult a qualified electrician.

Extension Cords

Figure 3.

SECTION 2: CIRCUIT REQUIREMENTS

Serious personal injury could occur if you 
connect the machine to power before com-
pleting the setup process. DO NOT connect 
the machine to the power until instructed 
later in this manual.

Electrocution or fire could 
result if machine is not 
grounded and installed in 
compliance with electrical 
codes. Compliance MUST 
be verified by a qualified 
electrician!

Power Connection Device

Figure 3



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

SECTION 3: SETUP

Description Qty

Needed for Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking
This machine and its com-
ponents are very heavy. 
Get lifting help or use 
power lifting equipment 
such as a forklift to move 
heavy items.



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Box 1:  (Figure 4) Qty
A. 
B. 
C.

Box 2:  (Figure 5) Qty
D. 

Hardware Bag (Not Shown)

SUFFOCATION HAZARD!
Immediately discard all plas-
tic bags and packing materi-
als to eliminate choking/suf-
focation hazards for children 
and animals.

Figure 5.

Figure 4.



Floor Load
Machine Data Sheet Page 5

Placement Location

Figure 7

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 7.

Figure 6

For optimum performance, clean all moving 
parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser
H9692—Orange Power Degreaser

Figure 6. 



Moving & 
Assembling Sander

The Model G0644 is a  
heavy machine. Serious 
personal injury may occur 
if safe moving methods 
are not used. To be safe, 
get assistance and use 
power equipment to move 
the shipping boxes and 
remove the machine from 
the boxes. 

To move the machine:

1.

2.

Figure 8

Figure 8.

3.

4.

Figure 9

Figure 9.

5.

6.

Figures 10–11

Figure 10.



7.

Figure 10`

8.

Figure 12

Figure 12.

Figure 11.

9.

Note: The source of compressed air must 
provide a steady supply of clean, dry air at 57 
PSI or more, not to exceed 120 PSI. 

 Exceeding 120 PSI may result in unpredict-
able operation of the sander and damage to 
the pneumatic system.

10.
Figure 13

Figure 13.



Dust Collection

To connect a dust collection hose:

1.
Figure 14

2.
Note: A tight fit is necessary for proper 

performance.

This sander creates substantial amount of 
wood dust while operating. Failure to wear 
a respirator rated for wood dust and use an 
adequate dust collection system when oper-
ating this machine can result in short and 
long-term respiratory illness.

Minimum CFM at Dust Port: 400 CFM
Do not confuse this CFM recommendation with 
the rating of the dust collector. To determine 
the CFM at the dust port, you must consider 
these variables: (1) CFM rating of the dust col-
lector, (2) hose type and length between the 
dust collector and the machine, (3) number 
of branches or wyes, and (4) amount of other 
open lines throughout the system. Explaining 
how to calculate these variables is beyond the 
scope of this manual. Consult an expert or pur-
chase a good dust collection "how-to" book.

Figure 14.

Test Run

Troubleshooting Page 29

To test run the machine:

1.

2.

3.

4.
Sanding Belt Replacement 

Page 21

5.



Figure 15.

10.
ON

Note: The sanding motor must be ON before 
the conveyor can be started.

11. ON

12. OFF
Figure 16

6.

Figure 15

7.

 Note: You will hear a metallic "thump" when 
the sanding belt changes oscillation direction. 
This noise is normal.

8.

9.

Figure 16.

13.



14.
OFF, 

15.

ON

SERVICE

Page 31

Page 32

Page 32

Page 
33

Page 34

Page 34

Page 35

Recommended 
Adjustments



SECTION 4: OPERATIONS

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

Damage to your eyes, lungs, and ears could 
result from using this machine without 
proper protective gear. Always wear safety 
glasses, a respirator, and hearing protection 
when operating this machine.

Loose hair and cloth-
ing could get caught in 
machinery and cause seri-
ous personal injury. Keep 
loose clothing and long 
hair away from moving 
machinery.

Operation Overview

Operation

To complete a typical operation, the operator 
does the following:

1.

2.

3.

4.

5. ON

6. ON

7.

8.
OFF



Choosing Sandpaper

Figure 18

Grit Class Usage

Figure 18.

H. Elevation Lock:

I. Elevation Scale & Pointer:

J. Elevation Handwheel:

Basic Controls

Figure 17 

Figure 17.

A. Amperage Load Chart:

B. Amperage Load Meter:

C. Power Light:

D. Sanding Motor ON Button:

E. Emergency Stop Button:

F. Conveyor Feed Rate Dial:

G. Conveyor ON/OFF Switch w/Disabling 
Key: 



Sanding Belt 
Replacement

To change the sanding belt:

1.

2.

3.
Figure 19

Figure 19.

4.

a.

b.

Figure 20

5.

Note: Some sanding belts are designed to 
sand in only one direction and have arrows 
printed on the inside of the belt to show that 
direction. The front of the sanding drum sup-
port has an arrow pointing up showing the 
direction the sanding belt will travel when in 
operation (see Figure 20). Match these two 
directions as you install the sanding belt.

6.

Figure 21

Figure 20.

Figure 21.



7.

Note: The Model G0644 automatically applies 
the correct tension to the sanding belt when 
the tensioning lever is secured on the top 
catch.

8.

9.

Conveyor Speed

Figure 22

Figure 22.

The moving sanding belt and roller/drum are 
an entanglement hazard. To avoid the risk 
of serious personal injury, always close and 
secure the sanding belt access door before 
starting the sanding motor.



Depth of Cut

Figure 23
first

Figure 23.

Figure 24.

Figure 25.

SAFE
Figure 25

NOTICE 
DO NOT VOID THE WARRANTY! Keep the 
amp load within the green SAFE range. If 
you operate the sander above 14 amps or in 
the red WARNING range, capacitor or motor 
failure may occur and will not be covered 
under warranty.

Figure 24



Sanding Tips

Choosing 
Sandpaper Page 20

ACCESSORIES Page 26

Starting the sanding motor with a workpiece 
in contact with the sanding belt could cause 
it to kickback into the operator resulting 
in serious personal injury. Never start the 
sander with a workpiece or any object on the 
conveyor belt.

Sanding Belt 
Oscillation Rate

Note: You will hear a metallic "thump" when the 
sanding belt changes oscillation direction. This 
noise is normal.

DO NOT sand more than one board at a time 
side-by-side. Minor variations in thickness 
can cause one board to be propelled at a 
high speed of rate by the sanding belt and 
could result in serious personal injury.



Figure 26

NOTICE
The sanding belt oscillation system requires 
compressed air connected to the machine 
and adjusted to 57 PSI. Without this com-
pressed air, the sander will not operate.

To adjust the sanding belt oscillation rate:

1.

2.
Figure 26

3.

Note: The farther in towards the center you 
adjust the hex bolt, the slower the sanding 
belt will oscillate for that direction of move-
ment. Experiment to find the right oscillation 
rate for your operation.

Figure 26.

4.

5.

Steps 1–4



SECTION 5: ACCESSORIES

G8027—1 HP Dust Collector

Figure 27.

H2845—PRO-STICK® Sanding Pad

Figure 28.

G8982—Shop Fox Roller Table

Figure 29.

Aluminum Oxide Sanding Belts 16"W x 48"L

H8739—60 Grit
H8740—80 Grit
H8741—100 Grit
H8742—120 Grit
H8743—150 Grit
H8744—220 Grit



SECTION 6: MAINTENANCE

Daily:

 

 

 

Bi-Monthly:

Schedule

ACCESSORIES Page 26

Cleaning

Lubrication

To lubricate the elevation gibs:

1.

2.

Figure 30

3.

4.

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Figure 30.



To lubricate the elevation gears:

1.

2.

Figure 31

3.

4.

Figure 31.

Air Regulator/Filter

Figure 32

Figure 32.



SECTION 7: SERVICE

Troubleshooting

Motor & Electrical

Page 
34



Motor & Electrical (continued)

SYMPTOM POSSIBLE CAUSE CORRECTIVE ACTION

Page 33

Sanding Operation



Conveyor Belt 
Tensioning

To tension the conveyor belt:

1.
Figure 33 

Figure 34.

3.

Note: Make sure the distance of the refer-
ence measurement taken in Step 1 is the 
same on both sides.

OFF

 Note: Do not overtighten the conveyor belt. 
Your goal is reach an approximate 1⁄2" hang-
ing gap on the underside of the conveyor belt 
(see Figure 34) and that the belt no longer 
slips on the rollers.

2.

4.

Figure 33.



Conveyor Belt 
Tracking

To adjust the conveyor belt tracking:

1.
Page 31

1. ON

2.

Figure 33

Note: Tracking changes may take a couple of 
minutes before they are noticeable.

3.

Steps 2 & 3

Gib Adjustment

To adjust the gib:

1.

2.
Page 27

3.
Figure 35

4.

5.

Figure 35.



Sanding Drum & 
Conveyor Parallelism

To check the sanding drum and conveyor par-
allelism:

1.

2.

3.

Figure 36.

To adjust the sanding drum and conveyor par-
allelism:

 Note: Use the measurements you recorded 
when checking the parallelism in the previous 
procedure.

1.

Figure 36

2.

3.

4.

5.

Steps 1–4



Air Pressure Safety 
Switch

Figure 37

Figure 37

Adjusting Depth Of 
Cut Safety Bar

Figure 38

To adjust the depth of cut safety bar to the 
factory setting:

1.
Page 33

2.

3.

4.

Figure 38.Figure 37.



5.

6.

7.

8.

9.

10.

Adjusting Pressure 
Rollers

Figure 
39

To adjust the height of the pressure rollers:

1.
Page 33

2.

3.

4.

5.

Figure 40

Figure 39.

6.

7.

Step 2

8.

9. 

Figure 40.



Replacing Conveyor 
Belt

To replace the conveyor belt:

1.

2.

Figure 41

3.

Figure 42

4.

Figure 42

5.

NOTICE
Take care not to scratch or dent the front 
conveyor roller as you remove it from the 
sander. Damage to the conveyor roller could 
result in premature wear of the conveyor 
belt.

Figure 42.

Figure 41.



6.

Figure 43

Note: After loosening the left conveyor roller 
bracket, the rear conveyor roller assembly is 
supported by its attachment to the conveyor 
motor assembly. However, to avoid damaging 
this roller assembly, DO NOT put unneces-
sary strain on it.

Figure 43.

7.

Figure 41

Note: Loosening these fasteners will relieve 
the strain on the brackets for the next step.

8.

Figure 41

Note: Reach into the cabinet stand to reach 
the hex nuts.

9.

Figure 44

Figure 44.

10.

 Note: Make sure the conveyor roller brackets 
are mounted with the small flange facing out, 
as shown in Figure 45.

Figure 45.

11.
Pages 31 & 32  

12. 
Page 33



Electrical Wiring Overview



COLOR KEY 
Black 

White 
Green 

Red 
Blue 

L6-20 Plug 
(as recommended) 

Electrical Box & Control Panel Wiring 
Diagram



Electrical Components

Figure 47. Page 39

Figure 46. Page 39



Figure 48.

Electrical Components

E
le

ct
ri

ca
l B

o
x 

Figure 51.

Figure 49.

Figure 50.

Conveyor 
Motor 

E
lectrical B

o
x 

Figure 52.

Air Pressure Safety Switch 

Air Pressure 
Brake Solenoid 

Electrical Box 

Electrical Box 

Figure 53.



Air System Diagram



Parts Breakdown



Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0644001 CONVEYOR TABLE 50 PW04M FLAT WASHER 10MM
2 P0644002 CONVEYOR ROLLER BRACKET LR 51 PLW06M LOCK WASHER 10MM
3 PS16M PHLP HD SCR M8-1.25 X 16 52 PLN05M LOCK NUT M10-1.5
4 P6003 BALL BEARING 6003ZZ 53 PSB11 CAP SCREW 5/16-18 X 1-1/4
5 P0644005 CONVEYOR ROLLER REAR 54 P0644054 BELT ROLLER MOUNT LOWER
6 PK12M KEY 5 X 5 X 30 55 P0644055 POINTER
7 P0644007 CONVEYOR ROLLER BRACKET RR 56 PSB03 CAP SCREW 5/16-18 X 1
8 P0644008 CONNECTING BUSHING 57 P0644057 GIB
9 PSS03 SET SCREW 1/4-20 X 3/8 58 PSS19 SET SCREW 5/16-18 X 1 1/4
10 P0644010 CONVEYOR MOTOR BRACKET 59 PN02 HEX NUT 5/16-18
11 PB19 HEX BOLT 1/4-20 X 1/2 60 P0644060 LOCK HANDLE
12 PW06 FLAT WASHER 1/4 61 P0644061 SANDING DRUM
13 P0644013 CONVEYOR MOTOR 1/10HP 1PH 220V 62 P6205 BALL BEARING 6205ZZ
13-1 P0644013-1 CONVEYOR MOTOR NYLON GEAR 63 P0644063 BEARING HOUSING
14 PSB26M CAP SCREW M6-1 X 12 64 P0644064 AUXILIARY SUPPORT PLATE
15 P0644015 CONVEYOR ROLLER GUARD R. 65 PB20M HEX BOLT M8-1.25 X 35
16 PSB02 CAP SCREW 10-24 X 3/8 66 P0644066 SPACER
17 P0644017 CONVEYOR ROLLER BRACKET F 67 PSB30 CAP SCREW 5/16-18 X 1/2
18 P0644018 CONVEYOR ROLLER F 68 P0644068 MOTOR MOUNT
19 P0644019 CONVEYOR ROLLER SHAFT F 69 PB03 HEX BOLT 5/16-18 X 1
20 P6003 BALL BEARING 6003ZZ 70 PB12 HEX BOLT 5/16-18 X 1-1/4
21 PR18M EXT RETAINING RING 17MM 71 PLW01 LOCK WASHER 5/16
22 PN05 HEX NUT 1/4-20 72 PW07 FLAT WASHER 5/16
23 PB10 HEX BOLT 1/4-20 X 2 73 P0644073 SWITCH BOX SUPPORT BRACKET
24 P0644024 CONVEYOR BELT 74 P0644074 COUPLER
25 P0644025 SET COLLAR 74-1 P0644074-1 COUPLER PAD
26 PSS39 SET SCREW 1/4-20 X 1 1/4 75 PSS02 SET SCREW 5/16-18 X 3/8
27 PLN02 LOCK NUT 1/4-20 76 P0644076 MOTOR 220V 1-PH
28 P0644028 CONVEYOR ROLLER GUARD F. 76-1 P0644076-1 MOTOR FAN COVER
29 P0644029 SUPPORT LEG 76-2 P0644076-2 MOTOR FAN
30 P0644030 SUPPORT FRAME 76-3 P0644076-3 CAPACITOR COVER
31 PSB31M CAP SCREW M8-1.25 X 25 76-4 P0644076-4 R CAPACITOR 50M 250V 1-3/8 X 3-1/8
32 PSB61M CAP SCREW M10-1.5 X 20 76-5 P0644076-5 S CAPACITOR 400M 125V 1-3/8 X 3
33 P0644033 ELEVATION SCALE 76-6 P0644076-6 MOTOR JUNCTION BOX
34 P0644034 WORM ROD BRACKET 77 P0644077 BRAKE UNIT
35 PSB06 CAP SCREW 1/4-20 X 1 78 P0644078 STRAIN RELIEF
36 P0644036 WORM ROD 79 P0644079 SWITCH BOX
37 P51102 THRUST BEARING 51102 80 P0644080 SWITCH PLATE
38 P0644038 COMPRESSION SPRING 4 X 22 81 P0644081 POWER SWITCH
39 P0644039 SET NUT 5/8-11 82 P0644082 CONVEYOR SPEED CONTROL
40 P0644040 HAND WHEEL 83 P0644083 EMERGENCY STOP BUTTON
41 P0644041 HANDLE 84 P0644084 SANDING MOTOR BUTTON
42 P51105 THRUST BEARING 51105 85 P0644085 POWER INDICATION LAMP
43 P0644043 ELEVATION LEADSCREW 86 P0644086 AMPERAGE METER
44 P0644044 WORM WHEEL 87 PHTEK6 TAP SCREW #10 X 3/8
45 P0644045 GEAR GUARD 88 P0644088 POWER CORD
46 PSB04 CAP SCREW 1/4-20 X 1/2 89 P0644089 STRAIN RELIEF
47 P0644047 PLUG 90V2 P0644090V2 DC MOTOR CONTROLLER V2.09.08
48 P0644048 BEARING NUT M25-1.5 91 P0644091 SWITCH BOX UPPER COVER
49 P0644049 ELEVATION LEADSCREW BRACKET 92 P0644092 AIR FILTER



Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
93 P0644093 TUBE CONNECTOR 129 P0644129 BUFFER PAD
94 P0644094 CONNECTING TUBE 130 P608 BALL BEARING 608ZZ
95 P0644095 4-WAY VALVE 131 PW01M FLAT WASHER 8MM
96 P0644096 AIR INLET 1/4 NPT 132 P0644132 CYLINDER BRACKET
97 P0644097 CONNECTOR 133 PS06M PHLP HD SCR M5-.8 X 20
98 P0644098 AIR PRESSURE SAFETY SWITCH 134 P0644134 GEAR WASHER 5MM
99 P0644099 AIR PRESSURE  BRAKE SOLENOID 135 P0644135 CYLINDER
100 PS01 PHLP HD SCR 10-24 x 1-1/2 136 P0644136 PIPE JOINT
101 PLN04 LOCK NUT 10-24 137 P0644137 SANDING BELT 16 X 48 180 GRIT
102 P0644102 AIR PLUG 138 P0644138 LEVER
103 P0644103 SILENCER 139 P0644139 HANDLE
104 P0644104 SUPPORT ARM 140 P0644140 SANDING BELT GUARD
105 PW01M FLAT WASHER 8MM 141 P0644141 DEPTH OF CUT SAFETY PLATE
106 P0644106 ELEVATION ROD GUIDE 142 P0644142 PRESSURE ROLLER
107 PLW02 LOCK WASHER 1/4 143 P0644143 PRESSURE ROLLER BUSHING
108 PSB01 CAP SCREW 1/4-20 X 5/8 144 P0644144 PRESSURE ROLLER BRACKET R
109 P0644109 COMPRESSION SPRING 145 P0644145 PRESSURE ROLLER BRACKET L
110 P51106 THRUST BEARING 51106 146 P0644146 PRESSURE ROLLER SUPPORT L
111 P0644111 LOCKING COLLAR 147 P0644147 PRESSURE ROLLER SUPPORT R.
112 P0644112 SANDING BELT ELEVATION ROD 148 PS76M PHLP HD SCR M8-1.25 X 12
113 P0644113 CRANK LEFT 149 P0644149 COIL SPRING 1.2ID 5.5 X 25L
114 P0644114 CRANK RIGHT 150 P0644150 SIDE COVER LOCK KNOB
115 PSS50 SET SCREW 1/4-20 X 2 151 P0644151 SIDE COVER
116 PW06 FLAT WASHER 1/4 152 P0644152 HINGE PIN
117 P0644117 VALVE 153 PB07M HEX BOLT M8-1.25 X 25
118 P0644118 COMPRESSION SPRING .5ID 7 X 10L 154 P0644154 CABINET
119 PSB21M CAP SCREW M4-.7 X 30 154A P0644154A COMPLETE STAND ASSEMBLY
120 P0644120 PIPE JOINT 155 P0644155 FRONT FACE PLATE
121 P0644121 ROLLER SUPPORT FRAME UPPER 156 P0644156 DOOR
122 P0644122 ROLLER BRACKET UPPER 157 P0644157 DOOR LOCK
123 P0644123 SANDING ROLLER UPPER 158 P0644158 CONTACTOR NHD C-090 220V
124 P0644124 SANDING ROLLER SHAFT UPPER 159 P0644159 OL RELAY NHD NTH NTH-17 14-17A
125 P0644125 OSCILLATION SENSOR PLATE 160 PN01M HEX NUT M6-1
126 P0644126 CYLINDER SUPPORT BRACKET 161 P0644161 MOUNTING FOOT 3/8-16 X 2
127 P0644127 CYLINDER SUPPORT PLATE 162 PN08 HEX NUT 3/8-16
128 P0644128 SPECIAL SCREW 5/16 X 14 163 PW02 FLAT WASHER 3/8



Label Placement & List

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0644201 MACHINE ID LABEL 208 P0644208 GRIZZLY NAMEPLATE 9-1/4" X 4-1/2"
202 P0644202 MODEL NUMBER LABEL 209 P0644209 ENTANGLEMENT HAZARD LABEL VERT
203 P0644203 ELEVATION HANDWHEEL LABEL 210 P0644210 EYE/LUNG HAZARD LABEL VERT
204 P0644204 CONTROL PANEL LABEL 211 P0644211 READ MANUAL LABEL VERT
205 P0644205 DISCONNECT WARNING LABEL VERT 212 P0644212 HAND INJURY LABEL VERT
206 P0644206 HAZARD AREA LABEL 213 PPAINT-1 GRIZZLY GREEN TCH/UP PAINT
207 PLABEL-14 ELECTRICITY LABEL 214 PPAINT-14 GRIZZLY PUTTY TCH/UP PAINT



WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1.

2.

3.

4.

5.

6.

7.

8.

9.
Note: We never use names more than 3 times.

10.  _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 





1 year

WARRANTY AND RETURNS



Buy Direct and Save with Grizzly® –  Trusted, Proven and a Great Value!

~Since 1983~

ORDER
24 HOURS A DAY!

1-800-523-4777

Visit Our Website Today For 
Current Specials! 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (None)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /UseDeviceIndependentColor
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.01667
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.01667
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV <>
    /HUN <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (None)
      /DestinationProfileSelector /WorkingCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /WorkingCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


